

Test Report No:Fabric180602

## Renovator New Material (Xiamen) INC PHYSICAL TEST REPRORT

品名/Style:Fabric 120g缝织聚酯布  
 颜色/Color:White  
 订单号/P.O:  
 机器编号/Machine No:16#

生产日期/Producted Date 20180602  
 测试日期/Tested Date 20180602  
 完成日期/Finished Date 201800602  
 备注/Remark 37476

Test Items 测试项目	Units 单位	Test Result 测试结果				Average 平均值	Test Method 测试方法	Target Valu 目标值	Rating 判定
Thickness (厚度)	mm	0.47	0.54	0.48	0.49	0.50	ASTM D-1777	0.45±0.1	P
Weight (重量)	g/sqm	110	136	121	121	122.0	ASTM D-3776	120±10%	P
Tensile Strength (拉力)	kg/2.54cm	L=	18.6	18.1	19.4	18.7	ASTM-D5035	MIN18	P
		W=	11.8	10.7	10.4	11.0		MIN6	P
Elongation (延伸率)	%	L=	23.8	25.1	32.2	27.1	ASTM-D5035	MAX45	P
		W=	72.8	64.5	63.6	67.0		MAX90	P
Tear Strength (撕裂)	N	L=	3.6	3.5	4.4	3.8	ASTM D-2262	MIN3.0	P
		W=	6.7	5.5	6.6	6.3	ASTM D-1117	MIN3.5	P
Bursting Strength (爆破强度)	2kg/cm		14.3	15.5	13.4	14.4	ASTM D-3786	MIN10	P
Comment:		<b>PASS</b>							
		Tester: Zhang HM				Approved By: Huang XS			

